
Assembly Instructions for
Vinyl Swing Arbor

#VSA900

! Top Slat
End Cap

Top

Br
ac

e
Side

To avoid personal 
injury or damage to 

your Arbor, assembly 
requires 2 people.
Tools Needed

Hammer
(2) 1/2” Wrenches

Cordless Drill/Screwdriver
with Square Drive Bit

Package Contents
 1  Top
 2  Sides
 4  Braces
 1  Hardware Package
 4  End Caps
15 Top Slats

Hardware Package
1    Template for Top Slats
2    3/8” NY-Glide
8    Vinyl Hole Plugs
8    5/16” Flat Washers
8    1” Screws
4    4” Screws
30  2” Screws
16  5/16” Flange Nuts
16  5/16” x 41/2” Allen Head Bolts

1 2 3 4 5
Use to measure bolts

40FM-

Model # VSA900

Assembly Directions for 
Vinyl Swing Arbor

Hardware Package
8 5⁄16" x 4½" Machine Bolts
8 5⁄16" x 5" Machine Bolts

32 5⁄16" Washers
16 5⁄16" Nuts
2 ⅜" NY-Glide
4 3" Screws

33FM-

Assembly Instructions for Vinyl Swing Arbor
Model# VSA900

5" machine bolts

41/2" machine bolts
3" screws

RECOMMENDED ANCHOR METHODS
not included with units

ON WOOD DECK
Use A-23 Simpson

4 - 1" screws per post

ON CONCRETE
• A-24 bracket at each post

• 5/16" x 11/2" lag bolts
• All-American anchor

ON GROUND
S.S. Anchor through

S.S. screw eye into ground.

HARDWARE LIST:
8 - 5/16" x 4 1/2" Machine Bolts
8 - 5/16" x 5" Machine Bolts
32 - 5/16" Washers
16 - 5/16" Nuts
2 - 3/8" NY- Glide
4 - 3" Screws

3" Screws

5⁄16" x 5" Machine Bolts

5⁄16" x 4½" Machine Bolts

Assembly Directions for 
Vinyl Swing Arbor

Hardware Package
8 5⁄16" x 4½" Machine Bolts
8 5⁄16" x 5" Machine Bolts

32 5⁄16" Washers
16 5⁄16" Nuts
2 ⅜" NY-Glide
4 3" Screws

33FM-

Assembly Instructions for Vinyl Swing Arbor
Model# VSA900

5" machine bolts

41/2" machine bolts
3" screws

RECOMMENDED ANCHOR METHODS
not included with units

ON WOOD DECK
Use A-23 Simpson

4 - 1" screws per post

ON CONCRETE
• A-24 bracket at each post

• 5/16" x 11/2" lag bolts
• All-American anchor

ON GROUND
S.S. Anchor through

S.S. screw eye into ground.

HARDWARE LIST:
8 - 5/16" x 4 1/2" Machine Bolts
8 - 5/16" x 5" Machine Bolts
32 - 5/16" Washers
16 - 5/16" Nuts
2 - 3/8" NY- Glide
4 - 3" Screws

3" Screws

5⁄16" x 5" Machine Bolts

5⁄16" x 4½" Machine Bolts

1 2 3 4 5 6 7 8
Use	to	measure	bolts

Proper Care & Maintenance for
Your Fine Piece of Poly Furniture

Poly	furniture	is	made	from	High	Density	Polyethylene	
(HDPE),	 a	 recyclable	 plastic	 that	will	 never	 need	 to	
be	painted	or	 stained.	 It	will	not	 rot	or	 splinter,	 and	 it	
contains	an	added	UV	protective	agent	to	resist	fading.	
Poly	furniture	is	not	affected	by	most	corrosive	substances,	
and	will	not	promote	bacterial	growth.
To	maintain	 the	 beauty	 of	 your	 furniture,	 clean	 it	

regularly	with	 soap	 and	water.	Use	 only	 nonabrasive	
soaps.	Do	not	place	flower	pots	or	any	items	on	furniture	
that	will	leave	stains.	Do	not	place	hot	items	directly	onto	
furniture	to	avoid	melting.	All	hardware	is	stainless	steel	
and	virtually	maintenance	free	under	normal	conditions.	
However,	 in	 coastal	 areas,	 hardware	will	 need	 regular	
rinsing	with	fresh	water	to	eliminate	rusting.
If	you	properly	care	for	it;	you	will	be	able	to	relax	in	your	

fine	piece	of	poly	furniture	for	many	years!

Hardware Package
8	-	5/16"	x	41/2"	Machine	Bolts
8	-	5/16"	x	5"	Machine	Bolts
16	-	5/16"	Washers
16	-	5/16"	Flange	Nuts
2	-	3/8"	NY-Glide
4	-	3"	Screws

Package Contents
1	Top
2	Sides
4	Braces
1	Hardware	Package

Tools Needed:
Hammer
21/2"	Wrenches

Top

Side

Br
ac
e

ON WOOD DECK ON CONCRETE ON GROUND
RECOMMENDED

ANCHOR 
METHODS

All arbors include
your choice of
anchor option

Use Simpson A-23
4 - 1” Screws per post

Use Simpson A-24 at each Post
5/16” x 11/2” Lag Bolts

4 Stainless Steel Anchors
4 Lag Bolts



Step #1
First, slide a top slat into the pre-routed hole.
Using the template provided, position the Top 
Slat and fasten using 2” Screws. (see insert)
Second, Fasten all the top slats.

Template

2” Screws

Top Slats

 
Step #2
Fasten one side of the Arbor to the Top using 
5/16” x 41/2” Allen Head Bolts and 5/16"
Washers.

  5/16” x 41/2” Allen Head Bolts with Washers  

5/16” x 41/2” Allen Head Bolts with Washers  

Step #3
Repeat Step #2, then set the Vinyl Swing 
Arbor Upright.

 5/16” x 41/2” Allen Head Bolts with Washers  

5/16” x 41/2” Allen Head Bolts with Washers 



Step #4
Install the Vinyl Hole Plugs. (A Hammer may 
be needed. Tap lightly on the plug.)

Step #4

Step #6
Fasten all 4 - Braces to the sides of ht e Arbor, 
using 5/16” x 41/2” Allen Head Bolts.

Step #5
Fasten the EndCaps using 2 - 1” Screws.
(One Screw on each side.)

Step #6

Step #5

5/16” x 41/2” Allen Head Bolts.

1” Screws



Step #7
Then use a Square to ensure the Braces are 
level and plumb with top. Using 3” Screws, 
fasten Braces to underside of Top Beam.

Step #7

Step #8
Step #8
Install the NY-Glide in the pre-drilled 
holes. 




